Medication Record For the Period 17/11/2015-14/12/2015 Elsie Bough

WIC: 17/11/2015 WIC: 23/11/2015 WIC: 30/11/2015 WI/C: 07/12/2015
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Dovobet Gel - (CreamOintment)

APPLY SPARINGLY TO THE AFFECTED ooag 13:00
ARFA TWICF DAII'Y ( tanical steraid) Egguu 15:00
18:00
21:00

Escitalopram - - Escitalpro 10mg (Tablet)
Take one tablet daily (mood enhancer) 13:00
15:00
EC 10 G 18:00
SCORED 21:00

Ferrous Sulphate - Ferrograd 325mg (Tablet)

Take one tablet in the morning (to increase . . 13:00
iron levels) 15:00

18:00
21:00
Latanoprost - Latop 50mcg/ml Eye Drop Soln 2.5ml
Rowa - (Tablet)
INSTILL ONE DROP INTO BOTH EYES AT 13:00
NIGHT 15:00
18:00
21:00
Mebeverine - - Colofac tablets 135mg (Tablet)
Take one tablet three times daily 13:00
(eramn/snasm) 15:00

18:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

21:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
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R=Refusal N=Nausea or Vomitting H=Hospital L=Leave D=Destroyed D/C=Discontinued O=Other (Please Specify)




Medication Record For the Period 17/11/2015-14/12/2015 Elsie Bough

WIC: 17/11/2015 WIC: 23/11/2015 WIC: 30/11/2015 WI/C: 07/12/2015

T|IW]| T F S S S T w T F S S M T WI T F S S M T w T F S S M

17 | 18 | 191 20| 21| 22| 23 | 24 | 25 | 26 | 27 | 28 | 29 | 30 1 2 & 4 5 6 7 8 9 10|11 112 ] 13| 14

Pantoprazole - - Pantoflux tablets Actavis 40mg

(Tablet)

Take one tablet daily(to reduce stomach 13:00

Acid) 15:00
18:00
21:00

Alendronic Acid - - Fostolin Once Weekly 70mg

(Tablet)

Take one tablet weekly on 13:00

wednesdavihones) 15:00

Do not take indigestion remedies, Swallow ’

70 18:00

this medicine whole. Do not crush or chew.

Take with a full glass of water. 21:00

Tolterodine Tartrate - - Tendrotil Sr 4mg (Capsule)

Take one by mouth daily (overactive 13:00
o e
Warning: This medicine may make you ’

sleepy. 18:00

21:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Warfarin - Teva 3mg (Tablet)

TAKE AS DIRECTED AS PER INR LEVEL IN 13:00
THF FVFNING 15:00
Warfarin 3 18:00
Taro 21:00
Warfarin - Teva 5mg (Tablet)
TAKE AS DIRECTED AS PER INR LEVEL IN 13:00
THF FVFNING 15:00
Warfarin 5 18:00
Taro 21:00
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Zopiclone - Zopitan Tabs 3.75mg - (Tablet)

TAKE ONE TABLET AT NIGHT ( for sleep) 13:00

15:00

Zoc 3.75 18:00

21:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Aspirin - Nuprin 75mg (Tablet)

TAKE ONE TABLET DAILY ( blood thinner) 13:00

Swallow whole. Do not chew or crush. Do 15:00

not take indigestion remedies 2 hours 18:00

before or after you take this medicine 21:00

Paracetamol - Actavis 500mg (Tablet)

TAKE TWO TABLETS WHEN NEEDED UPTO 13:00
FOLUIR TIMFS DAIL'Y (nain relief\ 15:00
Do not take more than 2 at any one time or
more than 8 in 24hours. Do not take A PINEX50 18:00
anything else containing paracetamol. scorred 0 21:00
Ramipril - Actavis 2.5mg (Capsule)
Take one capsule daily (to reduce blood 13:00
nressiire) 15:00
Swallow whole. Do not chew or crush. Take

25 18:00

with or just after food, or a meal. Do not

stop taking this medicine unless your 21:00

doctor tells you to stop.

ATORVASTATIN - Actavis 80mg (Tablet)

Take one tablet at night - (for cholesterol) 13:00
15:00
A 80 18:00
21:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
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Betahistine Dihydrochloride - - Vertigon 16mg (Tablet)

Take one tablet daily (for diziness/vertigo) 13:00
Take with or just after food, or a meal. 15:00
BH 16 G 18:00
21:00
Betamethasone - Betnovate 0.10% (Liquid)
USE AT NIGHT AS DIRECTED ( topical HHH 13:00
sternid) gnn g 15:00
Spread thinly on affected skin only. For —= '
external use only. 18:00
21:00

Calcium Carbonate/ Colecalciferol - Calcichew-D3

Forte 500mg/4001U (Tablet)

TAKE ONE TWICE A DAY (for bones) 13:00

Suck or chew this medicine. Do not swallow 15:00

whole. 18:00

21:00 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Digoxin - Lanoxin Pg 62.5mcg (Tablet)

TAKE ONE TABLET DAILY ( heart) . . 13:00
15:00

Do not stop taking this medicine unless

your doctor tells you to stop. DO6 18:00
21:00
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